
 

  

 
 
 
 
 

Intended for 

Hydro Aluminium Kurri Kurri Pty Ltd 
 

Document type 

Statement of Environmental Effects 
 

Date 

June, 2021 

STATEMENT OF ENVIRONMENTAL 
EFFECTS  
MODIFICATION 1 TO SSD 6666 – 
TEMPORARY WATER TREATMENT 
SYSTEM 

 



Ramboll - Statement of Environmental Effects 

 

  
 

 

Ramboll Australia Pty Ltd. 
ACN 095 437 442 
ABN 49 095 437 442 
 

 

 

STATEMENT OF ENVIRONMENTAL EFFECTS 
MODIFICATION 1 TO SSD 6666 – TEMPORARY WATER 
TREATMENT SYSTEM 

 
Project name Modification 1 to SSD 6666 – Temporary Water Treatment System 
Project no. 318000373 
Recipient Hydro Aluminium Kurri Kurri Pty Ltd 
Document type Statement of Environmental Effects 
Version Final 1.1 
[...]
Physico-Chemical Parameters Units No. of Samples No. of Non-
Detects 

Min Max Mean 

2.4-Dichlorophenol µg/L 2 0 0.3 1.6 1.0 

2.6-Dichlorophenol µg/L 2 0 0.3 0.5 0.4 

2.4-Dimethylphenol µg/L 2 0 0.7 4.3 2.5 

Pentachlorophenol µg/L 2 1 <0.05 0.39 0.2 

Phenol µg/L 2 1 <0.1 123 61.6 

2.4.5-Trichlorophenol µg/L 2 1 <0.1 0.1 0.1 

2.4.6-Trichlorophenol µg/L 2 1 <0.1 0.3 0.2 

Phenoxyacetic Acid Herbicides  
     

Phenoxyacetic Acid Herbicides µg/L 2 2 <10 - - 

Explosives  
     

Explosives µg/L 2 2 <20 - - 

Perfluorinated Compounds  
     

PFOS µg/L 2 2 <0.05 - - 

PFOA µg/L 2 2 <0.05 - - 

PFAS Compounds µg/L 2 2 <0.5 - - 

Thiocarbamates and Carbamates  
     

Thiocarbamates and Carbamates µg/L 2 2 <0.1 - - 

Dinitroanilines  
     

Pendimethalin µg/L 2 2 <0.05 - - 

Trifluralin µg/L 2 2 <10 - - 

Triazinone Herbicides  
     

Hexazinone µg/L 2 2 <0.02 - - 

Metribuzin µg/L 2 2 <0.02 - - 

Conazole and Aminopyrimidine 
Fungicides 

 

     

Conazole and Aminopyrimidine Fungicides µg/L 2 0 <0.05 - - 



Ramboll - Statement of Environmental Effects 

 

  
 

30/73 

Physico-Chemical Parameters Units No. of Samples No. of Non-
Detects 

Min Max Mean 

Phenylurea, Thizdiazolurea, Uracil and 
Sulfonylurea Herbicides 

 

     

Phenylurea, Thizdiazolurea, Uracil and 
Sulfonylurea Herbicides µg/L 2 2 <0.2 - - 

Chloracetanilides  
     

Metolachlor µg/L 2 2 <0.01 - - 

Triazine Herbicides  
  

   

Triazine Herbicides µg/L 2 2 <0.05 - - 

Miscellaneous Pesticides  
   

  

Miscellaneous Pesticides µg/L 2 2 <1 - - 

 
 



Ramboll - Statement of Environmental Effects 

 

  
 

31/73 

The leachate quality and the concentrations of the various parameters would be variable: it is a 
large amount of heterogenous waste materials, and so concentrations would depend on what 
waste materials are in the area that samples were collected. This variability would be further 
exasperated during the removal and relocation of the Capped Waste Stockpile material: for 
example the waste types exposed during a rain event and the dilution effect of the rain event 
would be influential. 

3.1.1.2 Modelled quantity 
Appendix C (Leachate Management Options Assessment Report) of the Detailed Design Report 
(GHD, 2018) includes modelling of leachate generated during excavation of the Capped Waste 
Stockpile and the various stages of construction, filling and completion of the Containment Cell. 
The modelling considered two rainfall scenarios: 
• A 50% Annual Exceedence Probability (AEP) rainfall year (mean rainfall) 
• A 90% AEP rainfall year (high rainfall) 

Leachate modelling estimates 11 ML of leachate will be generated over the 20 months of 
removing the Capped Waste Stockpile and filling the Containment Cell, with variability based on 
rainfall levels. Figure 3-1 shows the predicted leachate modelling.   
 

 

Figure 3-1: Estimated leachate generation (Source: GHD, 2018) 

 
Figure 3-1 shows that leachate generation is rainfall dependent as the waste is non-leachate 
generating. Therefore, leachate generation occurs with rainfall. As the graph shows the estimated 
highest leachate generation rate is 1.8ML/ month. Section 3.1.2 outlines how this leachate would 
be collected and stored. 



Ramboll - Statement of Environmental Effects 

 

  
 

32/73 

3.1.2 Collection and storage of leachate 

3.1.2.1 Containment Cell 
As discussed in the EIS and the RtS, the material placed within the Containment Cell is expected 
to have retained moisture. In addition, any rain that falls within the Containment Cell would be 
managed as leachate. The RtS describes the Containment Cell leachate collection system that 
would be managed during material placement. This includes temporary in cell storage of 1 mega 
litre (ML) and a Leachate Pond with 1 ML capacity. 

The location and design for the Containment Cell Leachate Pond is presented in Appendix J of the 
Containment Cell Detailed Design Report, which forms Appendix 3 of the RtS. 

• Leachate within the Containment Cell Leachate Pond would be pumped out and transported to 
the Leachate Holding Pond via a HDPE pipe (as shown on Figure 3-2) when: 

• The pond reaches 85% capacity 
• A heavy rain event is forecast. 

3.1.2.2 Capped Waste Stockpile  
As discussed in the EIS and the RtS, the material within the CWS is expected to have retained 
moisture and potentially some perched water. In addition, any rain that falls within the opened 
CWS would be managed as leachate.  

A Leachate Holding Pond would be constructed adjacent to the CWS in the location shown on 
Figure 3-2. The Leachate Holding Pond would have a 1 ML capacity.  

As removal of material from the CWS progresses, a temporary storage basin (Leachate Storage 
Basin) would be established within the CWS footprint to capture leachate. The basin would also 
have a holding capacity of 1 ML. 

When required, leachate from the Leachate Storage Basin would be pumped to the Leachate 
Holding Pond where it would be stored until treatment. A 100 mm diameter pipeline (transfer 
pipe) would be located as shown in Figure 3-2 and would connect the Leachate Holding Pond to 
the TWTP. 

3.1.2.3 Leachate storage capacity 
As discussed in Section 3.1.2.1 and 3.1.2.2 storage for 4ML of untreated leachate would be 
constructed. During extreme event additional storage within the Containment Cell and Capped 
Waste Stockpile would be available, however this would mean flooding of waste within the 
Containment Cell.  

The design of the Containment Cell Leachate Pond and Leachate Holding Pond form part of the 
Detailed Design Report prepared by GHD (2018). Appendix C of the report (Leachate Management 
Options Assessment Report) included consideration of predicted leachate quantity. This included 
modelling of leachate generated during excavation of the Capped Waste Stockpile and the various 
stages of construction, filling and completion of the Containment Cell. The modelling considered 
two rainfall scenarios: 

• A 50% Annual Exceedence Probability (AEP) rainfall year (mean rainfall) 
• A 90% AEP rainfall year (high rainfall) 

The Detailed Design Report estimated that the highest leachate generation rate would be 1.8ML/ 
month. As a result if there were operational issues with the TWTP, and leachate could not be 
transported for off site treatment, there would be more than two months of constructed storage 
of untreated leachate available at this maximum leachate generation rate. There would be 



Ramboll - Statement of Environmental Effects 

 

  
 

33/73 

additional storage capacity if leachate was allowed to flood material within the Containment Cell 
and the CWS.  

3.1.3 Transfer of leachate 
A surface-laid 100 mm diameter high-density polyethylene (HDPE) pipe would be installed to 
transfer leachate from the Containment Cell Leachate Pond to the Leachate Holding Pond as 
shown on Figure 3-2. Leachate would be pumped from the Containment Cell Leachate Pond to 
the Leachate Holding Pond when the pond reaches 85% capacity or a heavy rain event is forecast. 

3.1.4 Treatment of leachate  

3.1.4.1 Onsite treatment – Temporary water treatment plant 
The TWTP would be located as shown in Figure 3-3, within 20 m of the edge of the Leachate 
Holding Pond and would be powered by a diesel generator. 
 
The plant is designed to treat and discharge a maximum of 2,400 kL/month. Based on estimates 
of leachate generation from the relevant Project elements the TWTP would require an estimated 
capacity of 30 kL/day. 
 
The TWTP would be comprised of the components summarised in Table 3-2. A process diagram 
for the TWTP is shown in Figure 3-3. 

Table 3-2: Temporary Water Treatment System Key Components  

Component Description 

Pre-Treatment System 

 

The pre-treatment system would have a capacity of 3 litres per second (L/s) and is 

comprised of: 

• Flocculator 

• Lamella Dissolved Air Flocculation (DAF) 

• Sand filter feed tank. 

The purpose of the pre-treatment system is to undertake pH correction and to remove the 

bulk of suspended solids prior to passing through the filter vessels. 

Polymers, coagulant (CaCl2) and sulfuric acid would be added to the flocculator to aid 

flocculation of the materials.  

Sludge Dewatering 

Bags 

Sludge would be produced in the form of settled solids within the DAF unit. Sludge would be 

pumped out from the bottom of DAF unit and pass through the sludge dewatering Geotube. 

The removed sludge would be dried and disposed of within the Containment Cell while 

available and to an offsite licensed waste facility when the Containment Cell has been 

capped. The filtered leachate would then pass back through the pre-treatment system. 

Sand Filter Following pre-treatment, the leachate would be pumped to the Sand Filter Feed Tank before 

passing through the Sand Filter to further remove any solid materials. The sand filter would 

be driven by pressure at a rate of up to 3 L/sec. 

Zeolite Filter Leachate from the Sand Filter would be passed through a Zeolite Filter. The zeolite filter acts 

as both a secondary filtration stage and an initial adsorption stage.  



Ramboll - Statement of Environmental Effects 

 

  
 

34/73 

Component Description 

Granular Activated 

Carbon (GAC) Filter  

After the Zeolite filtration, the water would be processed through the Granular Activated 

Carbon (GAC) filters. Treatment with GAC involves passing a liquid to be treated through a 

bed of GAC. GAC removes a range of compounds, especially dissolved phase hydrocarbons, 

Fluoride and Cyanide through the process of adsorption. Organic and inorganic compound in 

the water are attracted to the surface of the activated carbon. 

Potassium peroxymonosulfate would be added as an oxidising agent. 

Adsorption and Ion 

Exchange Module  

A two stage Ion Exchange process using an anion base resin would be used after the GAC 

adsorption process. Anion resin would remove a range of compounds, especially Fluoride and 

Cyanide, through the process of Ion Exchange. 

Sodium hydroxide would be added to regenerate the resins. 

Bag Filter Following adsorption and ion exchange, leachate would be passed through a small bag made 

of filtering material with a pore size of 1 µm. 

Treated Water Holding 

Tanks 

The four Holding Tanks would store the treated leachate prior to discharge. Each tank has a 

100 kL capacity.  

Various pumps  Including leachate pumps, collection pumps, sludge transfer pumps, dewatering pumps, re-

circulating pumps, GAC filter feed pumps, backwash pumps, treated water pumps and 

discharge pumps to transport liquid between each component. 

Bunding The TWTP (including all of the above elements) would be constructed inside a bund which 

would be designed to contain any spillage/ leaks if they are to occur. The bund would contain 

a sump from which any collected water can be transferred to the head of the plant for 

treatment. 

3.1.5 Clean water discharge 
The clean water discharge would be located near the CWS. Once leachate has been treated, 
tested (against the criteria described in Section 3.6.2) and approved for discharge, the water 
would be pumped into the Eastern Surge Pond and to the Smelter water management system.  

3.1.6 Ancillary infrastructure 

3.1.6.1 Chemical storage 
As noted in Table 3-2 a number of chemicals need to be used in the TWTP. The chemicals would 
be managed and stored within a facility designed in accordance with the: 
• NSW Environmental Protection Authority Storing and Handling of Liquids: Environmental 

Protection – Participants Manual (Department of Environment and Climate Change, 2007) 
• Work Health and Safety Act 2011 
• SafeWork NSW Storage and Handling of Dangerous Goods Code of Practice 2005  
• Australian Standard (AS) 1940-2017 The storage and handling of flammable and combustible 

liquids 
• Safety Data Sheet (SDS) for each chemical.  
 
A minimal amount of chemicals would be stored onsite: chemicals would be regularly transported 
to site as required. The chemicals would be stored in self-bunded intermediate bulk containers 
(IBC) and located within the bunding for the TWTP. 
  



H
A
R
T
R
O
A
D

DICKSONROAD

B
IS
H
O
P
S
B
R
ID
G
E
R
O
A
D

H
U
N
TER

EXPR
ESSW

AY

Legend

Project site Leachate management infrastructure

Leachate storage dam

Leachate treatment plant

Leachate pipeline

R
A
M
B
O
LL A

U
S
T
R
A
LIA

  - G
IS
 M
A
P
 file :  318000533_G

IS
_P

001_R
em

ediationE
M
P
   |   F

018_LeachateM
gtInf_V

02   |   30/07/2020

0 100 200m

¬«³³N

A4
1:8,000

LOXFORD

Aerial photography by Nearmap, flown 15.06.2020

Figure 3-2  |  Location of Leachate Management Infrastructure



Ramboll - Statement of Environmental Effects 

 

  
 

36/73 

 

Figure 3-3: TWTP Process Diagram 



Ramboll - Statement of Environmental Effects 

 

  
 

37/73 

3.2 Environmental management 
A Remediation Works Environmental Management Plan (RWEMP) has been prepared and approved 
by the Department to describe how environmental management would be undertaken during the 
Project. It was prepared to address the requirements of Condition C2 of the development consent 
for SSD 6666, including the specialist management plans required by Condition C3 of the 
development consent. The RWEMP would apply to the construction, operation and 
decommissioning of the TWTS. The RWEMP would be amended as required to reflect the 
additional environmental management measures in Section 7.  
 
Hydro prepared several specialist management plans as part of the RWEMP in addition to those 
required by Condition C3 of the development consent. This included a Soil and Water 
Management Plan (SWMP), which incorporates a Leachate Management Plan (LMP) that describes 
how leachate, and leachate infrastructure, would be managed to minimise the potential 
environmental impacts. A copy of the LMP is provided in Appendix 1.  

3.3 Waste management 
Table 3-3 outlines the waste streams that would be generated by operation and maintenance of 
the TWTS and outlines the proposed management method. 

Table 3-3: Waste Streams and Management  

Waste Stream Management Method 

Treated water Treated water would be stored in the treated water storage tanks for testing to confirm 

it meets the criteria described in Table 3-4 in Section 3.6.2. Treated water that meets 

these criteria would be discharged to the existing Smelter water management system or 

used as dust suppression. 

Spent Filter Media Spent filter media would be removed from the filter vessels using a vacuum tanker and 

transported to the onsite Containment Cell for placement in the cell. Any spent media 

generated following capping of the cell would be taken to an Environmental Protection 

Authority licensed facility for disposal. 

Sludge The sludge generated during the leachate treatment process would be transported to for 

placement in the Containment Cell. Any spent media generated following capping of the 

sell would be taken to an Environmental Protection Authority licensed facility for 

disposal. 

 
The spent media would contain contaminants that are present within the Capped Waste Stockpile 
and other contaminated materials that will be placed in the Containment Cell. As the cell has been 
designed based on these contaminants the Containment Cell is designed to receive these wastes. 
 
Waste generated during the construction and decommissioning of the Modification would be 
minimal. The TWTP would predominantly be modular with the majority of elements (apart from 
the consumables noted in Table 3-3) to be transported from the Project site for continued use. 
The other elements of the TWTS (the leachate storage and the transfer network) would either be 
disposed of to a licensed waste management facility (the HDPE pond lining and the HDPE pipe) or 
reused at the Project site (the excavated material used for the Leachate Holding Pond).  
  



Ramboll - Statement of Environmental Effects 

 

  
 

38/73 

3.4 Quality control and assurance 